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Testing Report
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Submittal Company Suzhou Joaboa Technology Co.,Ltd.
R 2 R RA L (PVC) Bl 7K 44
Sample Name Polyvinyl chloride plastic sheets for waterproofing
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Entrusting Company Shenzhen Joaboa Technology Co.,Ltd.
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Testing Classification Commission
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China Building Material Test & Certification Group Suzhou Co., Ltd.
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Precautions

L MET BN EHE” SRR AZNREETLM,

The report is invalid without testing monopoly seal or testing center official seal and paging seal.

2. EHREREH M KRN EHE” a6 A B
HEIR.

The duplicated report is invalid without re-chop of testing monopoly seal (or testing center official seal)
and paging seal.

3. REAATHHEAHAE, RHEHBBIRE LR, BRETLK.
The partial copied report is invalid without approval by our company in written or if altered.

4. MELER/ IR Tk HEALEFEX.

The report is invalid without the signature of inspector/editor, Reviewer and approver.

5. WMMEREG RN, NFRIRKLERZ BE+EAARAEL
H R, @A ZHE,

Contact our company within 15 days from the date of receipt if you have question about the test report,
overdue will not be accepted.

6. A8 £ AU AT REAS/BE A YA I8 2K o

The test result is only limited to the submitted samples.

7. RGO T RICEMRIBE. #¥E. ABREEH. =R
KEBH, HAHSE.

The test report is only for the purpose of scientific research, teaching, internal quality control, product
research and development etc. of client, and is only for internal reference.

8. FRILSCXTHES, LA SCIR S Ak,

We provide both languages (Chinese and English) if there’s any disputes Chinese will be prevail. English
is for reference only.

BRHLhE: FRM 5 282 B

Lab Add. For Inspection institution: No.282, Guangji Rd, Suzhou, Jiangsu, China.

Al UL $URGE. HiRBY. FURBE KIS ERIELREN. HRFEHEK RS 22
Lab Add. For Curtain Wall, Wind Uplift, Anchor shear and Hole sealing water tightness Test: No.2,
ChangfaRd, Xinzhuang, Changshu, Jiangsu, China.

BHTRE R AR LI RILK R BB HE RITAARITERAR B OB 5 (]
Lab Add. For Resistance to root penetration sheets Test: No. 5 Gate, Central Road, Wujiang Modern
Agricultural Demonstration Park, Beilian Village, Tongli, Wujiang, Suzhou, Jiangsu, China.

KB HLHG B B8 (& [X 5) Complaints Hotline: 0512-65566587

BISOHLH L% iE (& X 5) Service Hotline:  0512-65332034 8% 65332019 5% 65566595
REHAE  A(EXS)Fax: 0512-65574008

RICHUMME 4§ Postcode: 215008

5 HLH4 45 B B #8 Complaints E-mail: GLB@ctesz.com

KB HLHL B HE4H Service E-mail:  65332019@163.com

RIVHEMN 4k URL: www.ctesz.com
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China Building Material Test & Certification Group Suzhou Co., Ltd.
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Testing Report

MEHRT :2020Y0058FY 3T 1T (Page 1 of 3)
Report Number
FEfh AR RKEZEPVOBIKEM p Tt 4} 3% (Exposed)
Sample Name Polyvinyl chloride plastic sheets for waterproofing Specification & Model L 1.2mm/20mx*2.00m
B HMEEREAT R AT fic & /
Submittal Company Suzhou Joaboa Technology Co.,Ltd. Mixture Ratio
& Y-V HMEERHFHRAR [ /
Manufacturer Suzhou Joaboa Technology Co.,Ltd. Trademark
FHE HRYITT SRR 34 PR A H 7% F SR
Entrusting Company Shenzhen Joaboa Technology Co.,Ltd. Production Date e
ZACHRAMAE | WYL BTR &t X PELER 1515 HoB
Entrusting Company [ No.151 Pingkui Road,Jingui community, Pingshan New < /
Address District,Shenzhen Batch Number

ukﬁﬂﬁﬁ%mﬁﬁﬁﬁ%%&%u.¢£ﬁ$%ﬂﬁ¥§ﬁ$&%&%ﬂ%%ﬁﬁ\ﬁ%ﬁﬂ%ﬁﬁ%ﬁﬁn
The above information and samples are provided and confirmed by the entrusting company. The company does not undertake confirmed entrusting
company to provide the information accuracy, appropriateness and the integrity of the responsibility.

ke 33| =1 BIHEE R -09-
Testing Classification Commission Received Date 2020-09-27
FEARR TS k¥t Seur R 71 46 H 4 2020-09-27
Sample State Sheet, in good condition Testing Start Date —_—
g 2 U 45 R H 1 -10-
Sample Quantity 2m Testing End Date 2020-10-13
H K4 BiARSEbR
Judgement criterion Technical index
RRTE & ‘
¥ i FILS2T
Testing Item & See Page 2 for details.

Specification

R, FriE AR ENER. UTF2A

Sample tested, the testing items meet the requirements of tec 1€

R gt
Testing
Conclusion
Ecgnter seal
OF+H+=H
Sign Dct. 13, 2020

R BIARTRPR I BHE B4R 4.

Comment Technical Index was provided by the entrusting company.

HEUE: : ’ e : T8 PR
Approved by M Examined by Inspected by :’H)é'(
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Testing Report
RELS:2020Y0058FY ;j;:;ﬁ‘%zﬁ(})age 2 of 3)
Report Number
75 £ % 1 H WA 9E
No. Testing  Item Testing Specification

B YR

Shear resistance of joints

EN 12317-2: 2010 (RYEFIKEH ST UIMEREN & 284 Rmp)
IKIELRIR G )

EN 12317-2: 2010 Flexible sheets for waterproofing-Determination of shear resistance of
joints-Part 2: Plastic and rubber sheets for roof waterproofing

EN 12311-2: 2013 GRUPI/KEM R ERENE S8 BEMAN

Comment

? R _ZNuvy AR EM) J1iEA
Maximum tensile force  |EN 12311-2: 2013 Flexible sheets for waterproofing-Determination of tensile properties-
Part 2: Plastic and rubber sheets for roof waterproofing Method A
EN12311-2: 2013 CGRYPI/KEM i aeilE 5284 REpike
PN Ll B REM ) JrikA
3 Elongation at maximum  [EN 12311-2: 2013 Flexible sheets for waterproofing-Determination of tensile properties-
tensile force Part 2: Plastic and rubber sheets for roof waterproofing Method A
EN 12691:2018 (RYEFI/KEHM REPIKIIT. WHABBSEH Fobd
y HEP TR (W) JrikA
Resistance to impact EN 12691: 2018 Flexible sheets for waterproofing-Bitumen,Plastic and rubber sheets for
roof waterproofing-Determination of resistance to impact Method A
AL H
The following is blank
in this page.
#iE

(164t %% (A This field is blank.)
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Testing Report
MEHS: 2020Y0058FY 3T 237 (Page 3 of 3)
Report Number
] B I 14
P % 75 5 6 5 fr i & R iﬂﬁ
No. Testing Item Indicator Testing Result Evaluation
13 2 : P
1 }%%%w L - N =400 740 i
Shear resistance of joints Pass
o
s 904 iy
’ B K$IH, N/SOmm >500

Maximum tensile force B 936 LS

CD Pass
YA [H] ot

MD 155 Pas

" B, % s E
Elongation at maximum tensile force B e &K%

CD Pass
4 I AT, kg'm 0.3kg'm, Fi&i L&k GLi:
Resistance to impact No water leakage No water leakage Pass

D=

The following is blank.

& (BEKBY ISR B R At B

Comment|The item of shear resistance of joints was overlapped by hot welding method.

AAR 5 G R

End of the report




